
























  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  
  

 EPA Form 2D 
 
 
 

Renewal of NPDES CA0109233 
Carlsbad Desalination Project  

 

 
 
 



 
Form Approved. OMB No. 2040-0086. Approval expires 8-31-98.

Please print or type in the unshaded areas only 

EPA I.D. NUMBER (copy from Item 1 of Form 1) 

 

Form 

2D 
NPDES 

 
New Sources and New Dischargers 

Application for Permit to Discharge Process Wastewater 
I. Outfall Location   
For each outfall, list the latitude and longitude of its location to the nearest 15 seconds and the name of the receiving water. 

Latitude Longitude Outfall Number  
(list) Deg. Min. Sec. Deg. Min. Sec. 
[...]
permit modifications:  

1. Increase the number of acres to be restored under the MLMP from 55.4 to 66.4 acres (42.5 
acres in Phase I and 23.5 acres in Phase II); and  

2. Delete the Biological Performance Standard from the Minimization Plan mitigation 
monitoring requirements established in Order No. R9-2009-0038.   

 
 
1.4 Report Organization  
Information presented in this Report of Waste Discharge supplements data presented by Poseidon 
in the attached EPA Form 1, EPA Form 2D, and State of California Form 200.  To supplement 
these NPDES application forms, this report of waste discharge:   

• describes EPS cooling water intake and discharge facilities, CDP seawater desalination 
treatment facilities, proposed CDP discharge flows, and the discharge quality (Section 2),  

• addresses impingement and entrainment compliance with provisions of the California 
Water Code and reviews mitigation requirements established in Order No. R9-2006-0065 
(NPDES CA0109223) and Order No. R9-2009-0038 (Section 3) and  

• evaluates compliance of the proposed CDP discharge with applicable state and federal 
requirements (Section 4).   

 
 
1.5 Report Preparation 

This Report of Waste Discharge was prepared by Poseidon Resources (Channelside) LP under the 
direction of Peter M. MacLaggan, Senior Vice President - Development, and Scott Maloni, Vice 
President – Development.  Technical assistance was provided by Michael R. Welch, Ph.D., P.E., 
Consulting Engineer.   
 
Questions concerning this NPDES application should be directed to: 
 Scott Maloni  
 Vice President - Development 
 Poseidon Resources (Channelside) LP 
 501 West Broadway, Suite 2020  
 San Diego, CA  92101 
 (619) 595-7802 



 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 Section 2 
 Seawater Desalination  
 Facilities and Operations 
 
 
 

Renewal of NPDES CA0109223 
Poseidon Carlsbad Desalination Project



 
 

 
Poseidon Resources Page 2 - 1 March 2011 

  
 
 
 
 
 
 
 
 
 
 

Section 2 
DESALINATION FACILITIES  
AND OPERATIONS 
 
 

2.1 Intake Flows  
EPS Intake Facilities.  As noted in Section 1, a portion of the cooling water effluent from the 
EPS will be diverted to the CDP for seawater desalination.  EPS includes five steam generators 
that share a common once-through cooling water system that discharges to the Pacific Ocean per 
requirements established in Order No. R6-2006-0043 (NPDES CA0001350).  The cooling water 
stream withdrawn from an intake located in Agua Hedionda Lagoon is typically comprised of 
seawater from the Pacific Ocean.  During certain hydrologic and tidal conditions, however, fresh 
water from local storm runoff can comprise a portion of the Agua Hedionda Lagoon inflow. 
 
Heated EPS cooling water flows to a discharge channel that feeds into a discharge pond that also 
receives several other smaller volume interplant wastewater streams.  After passing through the 
discharge pond, the combined discharge flows by gravity to the Pacific Ocean via a surface 
channel.  The temperature of the EPS cooling water is typically elevated by approximately 5.5º C 
(10º F) above the influent temperature.   
 
Permitted EPS Intake Flows.  Order No. R9-2006-0043 allows maximum EPS once-through 
cooling water flows of up to 857.3 mgd.  While the Order also allows EPS to discharge 
approximately 6.2 mgd of additional flows (e.g. low volume waste, brine, seepage, stormwater, 
boiler blowdown, and metal cleaning wastes), non-contact once-through cooling water typically 
represents more than 99 percent of EPS discharge flow.   
 



NPDES Renewal Application  Section 2 
Carlsbad Desalination Project  Desalination Facilities and Operations 
 

 

 
 
Poseidon Resources Page 2 - 2 March 2011 

The CDP would involve the use only of EPS cooling water, as the CDP intake point is upstream 
from where the other EPS waste streams enter the EPS discharge channel.  While a maximum 
cooling water flow of 857.3 is allowed under Order No. R9-2006-0043, the amount of required 
cooling water depends on the number of steam generation units in operation.       
 
Future EPS Intake Flows.  Recent EPS intake flows have generally been in excess of CDP intake 
requirements.  While current plans indicate that EPS cooling water needs should typically provide 
sufficient flow for CDP desalination operations during the upcoming five year NPDES period, the 
following factors may influence future EPS intake flows:   

• power marketing factors and California Independent Systems Operator (ISO) power 
generation needs,  

• implementation of the State Water Resources Control Board (SWRCB) policy regarding 
once-through cooling water, and  

• proposed modernization and modification of EPS power generating facilities. 
 
SRWCB Cooling Water Policy.  On May 4, 2010, the SWRCB adopted Resolution No. 2010-0020, 
which adopted a Water Quality Control Policy on the Use of Coastal and Estuarine Waters for 
Power Plant Cooling.  The Policy requires that by December 31, 2017, EPS achieve compliance 
with either:   

Track 1:  Reduce cooling water intake flow rates by 93 percent while ensuring that screen 
intake velocities not exceed 0.5 feet per second, or 

Track 2:  In the event Track 1 is not feasible, reduce that impingement mortality and 
entrainment to a comparable level that would be achieved under Track 1. 

 
Proposed EPS Modifications.  Carlsbad Energy Center LLC (a subsidiary of NGR Energy, Inc.) is 
proposing to retire existing EPS steam boiler Units 1, 2, and 3 and replace the units with a more 
efficient 558 megawatt combined-cycle generating facility configured using two units, each 
comprised of a natural gas-fueled combustion turbine and one steam turbine.  The proposed 
Carlsbad Energy Center units would represent the first phase in replacing the EPS with a more 
efficient generating facility.  Once-through cooling water would not be used as part of the 
modernized Carlsbad Energy Center power generation processes. 
 
CDP Operations Under EPS Shutdown.  In the event that EPS intake flows are temporarily 
insufficient to meet CDP desalination intake needs, Order Nos. R9-2006-0065 and R9-2009-0038: 

• require Poseidon to comply with the terms of the approved Minimization Plan, and  
• allow CDP use of the EPS intake structure to the benefit of the CDP. 



NPDES Renewal Application  Section 2 
Carlsbad Desalination Project  Desalination Facilities and Operations 
 

 

 
 
Poseidon Resources Page 2 - 3 March 2011 

CDP Intake Facilities.  Per requirements established in Order No. R9-2006-0065, CDP would 
generate up to 50 mgd (average daily flow) of potable water through seawater desalination.  
Maximum day potable water production (with all RO units in service) would be 54 mgd.   
 
Figure 3 (see Figures and Graphics section located after EPA Form 2D) presents a flow schematic 
showing how EPS cooling water would be diverted to CDP.  CDP would divert EPS non-contact 
cooling water after the water has passed through the EPS steam condensers, but before other EPS 
waste streams (e.g. low volume and metal cleaning flows) are discharged into EPS effluent 
channel.   
 
EPS cooling water effluent will be diverted via an intake structure that will be constructed 
adjacent to the power plant discharge channel.  The intake structure will consist of a wet well and 
influent pumping station.  The intake pump station will be equipped with a sodium hypochlorite 
feed system.  Chlorine doses will be adjusted on an as-needed basis in accordance with intake 
seawater quality.  Maximum dosages (approximately 1 to 5 mg/l) would occur during periods of 
red tide or algae blooms.  The influent disinfection will help to control biological growth in 
downstream conveyance pipelines and treatment processes. 
 
From the pumping station, EPS cooling water will be pumped through a 72-inch-diameter pipeline 
to the CDP water treatment facilities.  CDP seawater desalination treatment processes will include:   

• pretreatment to remove suspended particulates, 
• RO treatment to remove salinity and dissolved constituents, and 
• disinfection. 

 
CDP pretreatment, RO, and disinfection processes will be housed within process building that also 
houses CDP administrative offices, a laboratory, and chemical storage facilities. 
 
 
2.2  Pretreatment Processes  

Pretreatment would be used to remove suspended particulates and to reduce solids loading and 
biological fouling of subsequent RO treatment facilities.  Poseidon has conducted onsite pilot 
plant testing of two potential pretreatment process trains and will select one of the following two 
pretreatment options for implementation at CDP:  (1) granular media filtration, or                        
(2) microscreening/membrane filtration. 

 
Granular Media Filtration.  Under the granular media filtration option, ferric chloride (or ferric 
sulfate) and polymer would be added to the influent, and the influent would be directed to granular 
media filters, which would remove particulate matter larger than 50 microns (0.002 inch).   



NPDES Renewal Application  Section 2 
Carlsbad Desalination Project  Desalination Facilities and Operations 
 

 

 
 
Poseidon Resources Page 2 - 4 March 2011 

 
Ferric chloride (or ferric sulfate) dosages would depend on intake seawater characteristics, and 
would normally be 1 to 5 mg/l.  During periods of red tide or algae blooms, however, coagulant 
dosages may be increased to 15 to 30 mg/l to enhance solids removal within the filters.  Polymer 
dosages would range from 0 to 3 mg/L.  Virtually all of the added coagulant (more than 99.9%) 
would be captured by the granular media filters. Solids captured within the filters would be 
periodically removed via backwashing with filtered seawater.  Approximately 3 to 6 percent 
(average 4 percent) of the CDP seawater intake flow would be used for backwashing the granular 
media filters.   
 
Spent backwash water will be directed to sedimentation basins (clarifiers), where approximately 
99 percent of the backwashed solids (including the virtually all of the added coagulants) will be 
removed as waste sludge.  Waste sludge would be dewatered using belt filter presses, and 
dewatered sludge would be hauled to a landfill. 
 
Granular media filter backwash flows are projected at 4.0 mgd (average day) and 6.3 mgd 
(maximum day).  Decanted backwash water (supernatant) from the clarifiers will have the same 
characteristics as the seawater influent.  Depending on operational needs, the backwash 
supernatant will either be (1) recycled back into the CDP influent or (2) discharged to the EPS 
cooling water effluent channel.   
 
Microscreen/Membrane Filtration.  Microscreening/membrane filtration is the second potential 
pretreatment option that Poseidon may elect to implement at CDP.  Under the 
microscreen/membrane filtration option, seawater would first undergo microscreening that would 
remove particulates larger than 120 microns (0.005 inch).  The microscreening pretreatment option 
would eliminate the need for coagulant conditioning of the CDP influent. 
  
The microscreen process would remove from 10 to 30 percent of the suspended solids within the 
seawater intake.  Solids removed in the microscreens would be washed from the screens and 
discharged back into the EPS cooling water stream.  The average daily microscreen backwash 
flow is projected at 2 mgd, while maximum day microscreen backwash flows are projected at 3 
mgd.   
 
After treatment by microscreening, water would be treated by a series of membrane filters to 
remove smaller particulates.  Membrane filters would be cleaned through a backwash process.  
Membrane backwash water flows would represent approximately 10 to 15 percent of the source 
water intake flow.  Membrane backwash water would be collected in backwash treatment tanks 
(concentrators).  Supernatant from the concentrators (approximately one-half of the backwash 
flow) would be recycled back into the CDP pretreatment influent.   



NPDES Renewal Application  Section 2 
Carlsbad Desalination Project  Desalination Facilities and Operations 
 

 

 
 
Poseidon Resources Page 2 - 5 March 2011 

 
The remaining backwash flow will be discharged back into the EPS cooling water effluent stream 
for discharge to the ocean.  No chemicals would be added as part of the microscreen/membrane 
filtration process.  As a result, the backwash flow directed back into the EPS cooling water 
effluent stream will contain only solids originally in the seawater intake.  
 
Average daily media filtration backwash flows discharged into the EPS effluent channel are 
projected at 5 mgd, while maximum day media filtration backwash flows are projected at 7 mgd.  
Combined microscreen/membrane filtration backwash flows directed into the EPS effluent 
channel would be 7 mgd (average daily flow), which includes 2 mgd from the microscreens and 5 
mgd from the membrane filters.  Maximum day combined microscreen/membrane filtration 
backwash flows would be 10.5 mgd, which includes 3 mgd from the microscreens and 7.5 mgd 
from the membrane filters.   
 
Cleaning the membrane filters would generate two periodic wastewater sidestreams. Each of these 
sidestreams would be discharged to the sanitary sewer system for disposal.  Sewer discharges of 
membrane backwash cleaning solutions are projected at 0.016 mgd.  Chemically enhanced 
backwash (CEB) is the second sidestream that would be discharged to the sewer.  CEB would 
involve intermittent daily cleaning of membranes with cleaning chemicals (chlorination and pH 
adjustment).  CEB of the membranes will generate average daily waste flows of 0.11 mgd.  Prior 
to discharge to the sanitary sewer system, the membrane cleaning and CEB flows will be collected 
in a separate tank and neutralized. 
 
Pretreated Water Storage.  Filtered seawater (regardless of the pretreatment option 
implemented) would flow into 3.4 million gallon filtered water storage tank located south of the 
RO building.   
 
 
2.3 Reverse Osmosis Treatment 

The RO system will be comprised of 14 first stage treatment trains, each with a 3.86 mgd potable 
water production capacity followed by a partial second stage for blending with first stage product 
water as necessary to achieve drinking water quality objectives.  Each treatment train will consist 
of: 

• influent transfer pumps and cartridge filters,  
• high-pressure RO feed pumps,  
• first stage RO membrane units, 
• low-pressure RO feed pumps, and 
• second stage RO membrane units. 

 



NPDES Renewal Application  Section 2 
Carlsbad Desalination Project  Desalination Facilities and Operations 
 

 

 
 
Poseidon Resources Page 2 - 6 March 2011 

A total of 12 treatment trains would normally be in operation at any given time (providing 50 mgd 
of potable water production capacity), with one train serving as auxiliary or undergoing 
cleaning/maintenance.   
 
Cartridge Filters.  Influent transfer pumps would convey filtered seawater from the filtered water 
storage tank through 20-micron cartridge filters for additional filtration.  Cartridge filters would be 
replaced every six to eight weeks, and spent cartridge filters containing removed particulates 
would be hauled to a landfill.   
 
High-Pressure Reverse Osmosis Feed Pumps.  From the cartridge filters, the filtered seawater 
would flow into high-pressure RO feed pumps.  The high-pressure feed pumps would lift the 
inflow to a pressure of 800 to 900 pounds per square inch required for operation of the RO 
salt/water membrane separation process. 
 
Reverse Osmosis Membranes.  High-pressure seawater will be directed into the first stage RO 
membrane units (14 trains in total) that consist of a pressure tubes housing spiral-wound 
semipermeable membranes.  High-pressure in the RO influent forces a portion of the water 
through the semipermeable membranes, but virtually all ions and other dissolved constituents are 